


R-98-05

The Desalting and Water Treatment
Membrane Manual: A Guide to Membranes

for Municipal Water Treatment (2nd Edition)

Water Treatment Technology Program Report No. 29

BY

Michelle Chapman Wilbert
Frank Leib
Ellen Abart

Bill Boegli
Kim Linton

Technical Service Center
Water Treatment Engineering and Research

Denver, Colorado

UNITED STATES DEPARTMENT OF INTERIOR * BUREAU OF RECLAMATION



ACKNOWLEDGMENTS

I would like to thank Susan Martella  for her help in putting this work all together, Bob
Rodriguez and Scott Irvine for their help in contacting manufacturers, and Robert Rood,
Mary Voita, and staff for their presentation expertise. The manufacturers who sent in data on
their products are to be commended for their far sightedness. Above all, I thank my husband,
[...]
Recommended feed flow rate per pressure vessel during cleaning . . . . . . . . . . . 8 .6
Foulant  characterization based on chemical composition . . . . . . . . . . . . . . . . . . 8 .7
Data for determining the relationship between osmotic pressure

andconcentration . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9 .12
Sample spreadsheet for estimating spiral wound RO module

designperformance.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9 .14
Sample spreadsheet for an element-by-element analysis . . . . . . . . . . . . . . . . . . 9 .20
Sample printout of a FilmTec  RO system analysis using ROSA

Version 3.05d software . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9 .24
Comparison of results from FilmTec’s  ROSA program and the element-by-

element spreadsheet analysis . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9.26
Membrane manufacturers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . lo.3
Seawater membranes . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10.5
Brackish water membranes . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10.7
Nanofiltration membranes . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10.13
Ultrafilitration  membranes . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10.15
Microfiltration membranes . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10.19
Change in performance statistics with operating pressure . . . . . . . . . . . . . . . . 10.24
Direct construction costs . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11.7

ix



Table Page

11.2 Indirect construction costs . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11.8
11.3 Operation and maintenance costs . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11.8
11.4 Assumptions used in comparing membrane treatment costs . . . . . . . . . . . . . . 11.10

Figures

Figure Page

1 .1
1.2
1.3a
1.3b
1.4
2.1
2 .2
3.1

3.2
3.3

3.4a
3.4b
3.4c
3.5

4.1
4 .2

4.3

4 .4
4 .5
4 .4

4 .7
4 .8
7.1
7.2
7.3
8.1
9.1

Models for various types of membrane separation . . . . . . . . . . . . . . . . . . . . . . . 1.5
General design of a membrane system . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1.7
General membrane configurations . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 .8
Generalized membrane configurations . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1.9
Dead-end, cross flow, and transverse flow . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1.11
Comparison of size range of various materials . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Alternatives for the Saratoga Water Treatment Plant . . . . . . . . . . . . . . . . . . . . . 2.5
Comparison of molecular mass and retention rates for membranes with

narrow and wide pore size distributions . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.3
Difference in retention between clean and fouled UF membrane . . . . . . . . . . . . 3 .4
Comparison between membrane productivity for seawater and brackish

water RO, UF, and MF membrane as tested by the manufacturers.. . . . . . . . . . 3.5
Concentrate recycle operation with product backwash . . . . . . . . . . . . . . . . . . . . 3 .7
Batch operation with product backwash . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3 8
Stages in series. Each stage flow and TMP are controlled separately . . . . . . . . . 3 .9
Schematic for a Floe Blanket Reactor-UF system for removal of

organic contaminants . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3 .17
Osmosis and reverse osmosis . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.2
(A) Spiral wound membrane systems require 2 stages of 6 element pressure

vessels to attain a 75 percent recovery rate. (B) Hollow fine fiber systems
are designed with 1 element per vessel and only 1 vessel per series. With
this 1 stage configuration they are capable of a 50 percent recovery . . . . . . . . 4 .5

The effects of applied pressure, feed temperature, and water recovery on
membrane flux and product water quality of RO membranes . . . . . . . . . . . . 4.10

Distribution of membrane applications. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4 .15
Comparison of cost statistics for various membrane options . . . . . . . . . . . . . . . 4 .17
Costs for plants to produce 500 mg/L  TDS drinking water including

blendwater . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.19
Costs for plants to produce 7569 m3/day  including blend water . . . . . . . . . . . . 4.20
Costs for plants to produce 7569 m3/day  including blend water . . . . . . . . . . . . 4.2 1
Typical municipal and industrial injection well construction . . . . . . . . . . . . . . 7 .10
Crosssectionofasolarpond . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7.11
Solar pond heat transfer for power generation . . . . . . . . . . . . . . . . . . . . . . . . . . 7 .12
State-of-the-art cleaning system . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8.3
Schematic of pressure-driven membrane processes . . . . . . . . . . . . . . . . . . . . . . . 9 .2

X



Figure Page

9.2
9.3

9.4

9.5
9 .6
10.1

10.2

10.3
10.4

10.5
11.1
11.2
11.3
11.4

Variables for module mass balance . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9.7
Iterative solution for water permeation rate, Jv, every iteration has more

accurate estimates of recovery rate, product, and wall concentration . . . . . . . 9.15
Oscillation of recovery rate and the apparent rejection rate as the solution

becomes more accurate . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9.15
Diagram of a two-stage membrane system . . . . . . . . . . . . . . . . . . . _ . . . . . . . . 9.16
Generalized process diagram of the 4 lead elements of 1 st stage . . . . . . . . . . . 9.18
Relation between salt and water transport coefficients for seawater, brackish

water RO and NF membrane . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10.22
Close up of relationship between sea and brackish water RO membrane

transport coefficients . . . . . . . . . . . . . . . . . . . . . . . . . . - . . . . . . . . . . . . . . . . 10.23
No relationship between rejection rate and productivity per unit area . . . . . . . 10.23
Effect of increased module area on module efficiency per m2 added area,

water (A) and salt (B) transport coefficients. . . . . . . . . . . . . _ . . . . . . . . . . . 10.26
Change in performance with longer modules . . . . . . . . . . . . . . . . . . . . . . . . . 10.28
Optimizing pump cost and the number of skids for a range of flow rates . . . . . 11.6
Membrane system costs with increasing capacity . . . . . . . . . . . . . . . . . . . . . . . 11.9
Membrane system costs with increasing TDS . . . . . . . . _ . . . . . . . . . . . . . . . . . 11.9
Effect of skid size on construction and O&M costs for a system to

produce 1,200 m3/day  . . . . . . . . . . . . . . . _ . . . . . . . . . . . . . . . . . . . . . . . . . . 11.10

xi



Chapter 1
INTRODUCTION

1.1 Recent Developments in the Membrane Industry

Since the first Desalting and Water Treatment Membrane Manual was written in 1992, there
have been significant advancements in the development of membrane technology. Every
aspect of the technology has changed except, of course, for the basic principles of membrane
separations. There are now more manufacturers producing many more types of membrane
out of different materials, in different configurations. The latest catalogs feature modules
with greater membrane area, and modules that are 40 or 60 inches long. Many manufacturers
now have a product line with a range of productivity and rejection characteristics. Manu-
facturers of ceramic and stainless steel membranes, that were priced for high dollar, low
quantity separations in the early ‘9Os, are now trying to lower their costs to attract large-scale
applications. Microfiltration (MF) and ultrafiltration (UF) have also been reclaimed from the
dairy and paint industries and have taken their places in water treatment plants all over the
world.

1.1.1 Wider Application

While in the early 1990s most water treatment membrane applications were for brackish
water treatment, there are now more sites where membranes are being used or considered for
removing specific contaminants such as manganese, radium, fluoride, nitrate, or color. This
change in applications is a sign that communities are beginning to think more about their
“bang for the buck.” If one must spend $2 million to remove 0.5 mg& of manganese with a
greensand filter and still end up with poor tasting water, or $3 million to produce good tasting
water, which process should be endorsed? Communities striving to attract development
should be considering the latter.

Table 1 .l lists several undesirable water contaminants, the conventional solutions for them,
and corresponding membrane processes that can do the job. There are many variations on
these conventional processes that could be included, but the ones listed are sufficient to
illustrate that there is a membrane process alternative available to address most drinking
water problems.

1.1.2 Systems Integration

At the 1997 American Water Works Association (AWWA) Membrane Technology
Conference it seemed the question of conventional verses membrane treatment had been
settled. Presentations there were concerned with,which  membrane process to use with which
membrane, under what conditions, and in what order. There was a session on Integrated

1.1



Table 1 .l .-Conventional and membrane process solutions to common water problems

Constituent of concern

Turbidity
Suspended solids
Biological contamination

Conventional process

Coagulation/flocculation
Media filtration
Disinfection

Color Activated carbon
Odor Cl, + media filtration
Volatile organics aeration

Hardness
Sulfates
Manganese
Iron
Heavy metals

Lime softening
ion exchange
Oxidation, filtration
Ion exchange
Coagulation/flocculation

Total dissolved solids
Nitrate

Distillation
Ion exchange

Membrane process

Microfiltration

Ultrafiltration

Nanofiltration

Reverse osmosis
Electrodialysis

Membrane Systems with studies on whether MF or UF should serve as pretreatment for
reverse osmosis (RO)  or nanofiltration (NF)  for treating surface water. Membrane
optimization was discussed in several of the sessions. Should the productivity of each stage
be balanced or not? Does it make a difference if recovery is increased by adding membrane
area, recirculating concentrate, or by lowering feed flow?

1.13 Selection Criteria

There were quite a few papers on membrane selection studies. Most compared all the
membranes at one permeation rate. Is this valid? In one of our screening tests, we tested
each membrane according to its manufacturers suggested operating pressure and feed flow
(Boegli,  Chapman Wilbert,  1997). How should membranes from different manufacturers be
compared in a screening test? Should they be compared at the same pressure or the same
permeation rate? Or should the optimum performance for each membrane be found through
experimentation and then compared on that basis?

1.1.4 Module Integrity

Module integrity is another area of present concern. Communities would like to use their
membrane systems to ensure protection against viral and bacterial contamination. If a
membrane rejects salt, one would hope that it would also exclude viruses and bacteria, but
does it? Test data are discouraging on that point. During a pilot study in Avondale, Arizona,

1.2



bacteria were found in NF permeate when there was a high bacteria count in the feed water
(Jurenka, Chapman Wilbert, 1996). Another study of virus removal efficiency of MF, UF,
and RO found that RO could effect a 3-4.8 log removal while UF effected greater than
5.4 log removal (Kruithof, et al., 1997).

1.2 Basics of Membrane Technology

1.2.1 What is a Membrane?

A membrane is a film. A semi-permeable membrane is a very thin film that allows some
types of matter to pass through while leaving others behind. Some membranes are porous
and separate materials based on size compared to the size of the pores. Others are dense
films with no apparent pores that separate matter based on differences in diffusion rates
through the membrane.

Membranes are divided into indistinct classes based on the size of the materials they retain.
Table 1.2 gives an overview of the various types. MF membrane is very porous; it allows
water, dissolved salts, colloidal materials, and particles that are smaller than the pores to pass
through. On the other end of the spectrum, RO membrane is a dense film with no pores, only
spaces in its polymeric structure that are large enough to allow water and other small,
uncharged molecules to pass through.

Table 1.2.-Characteristics  of the major types of water treatment membranes

ED MF UF NF R O

Materials
retained

Materials
transported

Water’
permeation
(m3m-‘d’)

Water,
micro-
organisms,
uncharged
molecules,
suspended
solids

Dissolved
salts

Practically
none

Particles
larger than
pore size

Dissolved
salts, small
particles

‘800  - 4,000

Molecules
larger than
the
molecular
mass cutoff

Small
molecules
and ions

0.4 - 2.5

>95%  of
multi-valent
ions, 25-90%
of mono-
valent ions,
molecules
and particles
over 300
Daltons

Mono-valent
ions and
very small
molecules.

1 .o

>95%  of all
ions, most
molecules
and particles
over 200

Very small
uncharged
molecules

0.8

’ Pure water at normal operating pressure. Actual values are extremely condition dependent.
* Depending on micron rating.

1.3



There are three primary mechanisms for the separation and transport of water and solutes
across a membrane: sieving, convection, and solution diffusion. Sieving in membranes is
the same as sifting sand and stones through a wire mesh. Molecules or particles that are
larger than the membrane pores are retained within the membrane if it is a cartridge type filter
or in the concentrate stream if it is a cross flow design. Convection is the mechanism
whereby solute is carried through the membrane with the solvent. Diffusion is the transport
of solute through the membrane once it has dissolved into the membrane polymer. The
concentration gradient across the membrane drives the diffusion of solute to the low con-
centration side (Allgeier and Summers, 1995). Figure 1.1 illustrates the differences in these
mechanisms and their controlling factors.

1.2.2 Sieving

The pore size distribution of the membrane and the particle shape and size distribution of the
solution are the important factors in the sieving mechanism of solute rejection. See the
chapter on MF for a more detailed discussion.

1.2.3 The Solution Diffusion Model (briefly)

There are three important aspects of a membrane that control the solution diffusion process
and, thus, the membranes performance:

1. The solubility and diffusion rate of the solvent in the membrane (in this case, water),

2 . The solubility and diffusion rate of the solute in the membrane (in this case, salts or
other impurities of water), and

3 . The thickness of the membrane

In the solution-diffusion model, material dissolves in the membrane and then diffixses  to the
other side down a concentration gradient (see Wijmans, Baker, 1995 for more detailed
discussion and further references). In this way, the permeation of a component “l”of the
solution is described:

Ji = Di(ciu(t7z)  -ci~(tn$

I
Eq. 1.1

Where Di is the diffusion coefficient made up of the solubility of component 7” in the
[...]
membrane module and/or system. Examples of direct monitoring are air pressure hold and
bubble point testing. Indirect methods monitor changes that infer  a flaw in the membrane
and/or system such as particle counting and turbidity monitoring.

The objective of the Jacangelo study was to determine the ability of UF and MF membrane to
remove microbes. One spiral wound, one tubular, and four hollow fiber membranes were
compared on five different source waters. The membranes were subjected to pin pricks and
cut fibers during the integrity testing described in Jacangelo’s report. Only the direct
methods of air pressure hold and bubble point testing were able to detect the induced flaws
in the spiral wound membrane. The problem is that a spiral wound membrane has a

3.12



Technique

Table 3.3.-Integrity  testing and monitoring techniques for UF membrane

Description Comments

Air pressure hold test Permeate side of the membrane is drained and pressurized with
air. Pressure is monitored for 10 minutes.

Sonic sensing

Bubble point test

Particle counting

Sound wave sensors are attached to the membrane module
during the air pressure hold test to listen for leaking bubbles.

Mainly used for determining MF pore size. UF membrane pores
are too small. The method can be used to detect broken fibers
in a bundle, though.

Light scattering used to enumerate particles in one or more size
ranges.

Particle monitoring Measures fluctuations in light intensity, output is an index of High upper limit, but feed may still exceed limit. Not sensitive
relative water quality. Less complicated and expensive than enough for small flaws. Need correlations between particle
particle counters. detection and bacteria/virus/spore concentrations.

Turbidity monitoring Measures degree of light scattering by suspended solids. Not sensitive enough for small flaws. Need correlations
between turbidity and bacteria/virus/spore concentrations.

Silt density index Measure of fouling potential. Calculated from the difference in
time required to filter 100 ml at constant pressure through a
0.45pm  filter at the start and end of 15 minutes.

System must be shut down.

System must be shut down. Extraneous noise could interfere
with the test.

Module must be taken offline. Cannot detect leaks in the
system piping and gasketing. Only good for fibers.

Low upper limit on particle counts: feed particles are too
numerous to count. Not sensitive enough for small flaws.
Need correlations between particle size and
bacteria/virus/spore concentrations.

No correlation between SDI and presence of
bacteria/virus/spores. Not sensitive enough to detect small
flaws.

(Based on Jacangelo et. al. 1997).



far greater surface area than the hollow fiber and tubular modules tested. In this way the
spiral wound module is a good model  for a large membrane system of any configuration. A
small flaw in a large system will be difficult to detect by any of these methods.

3.6 Concentrate Issues

UF concentrate consists entirely of backwash and cleaning water. The volume of waste
depends on the frequency of backwashing and cleaning. A survey of full size UF and MF
plants revealed a range in recovery rates of 70 to 99 percent. Extremely high recoveries,
without additional treatment of the backwash, can result in build up of pathogenic organisms
in the system and is not recommended for drinking water treatment. Scanlan and associates
(1997) had trouble with accumulation of algae in their backwash solution. They had saved it,
though, for batch treatment at the end of raw water testing. Algae growth can be prevented
by keeping sunlight out of the system. If only a portion of the backwash is constantly
recycled to the feed, the problem of pathogen build-up and algae growth should be mini-
mized. Since the mineral make up of the backwash water is similar to the feed source, it can
be discharged to a settling pond, disinfected, and then recirculated to the feed stream or
discharged to the source. Some plants use the backwash for irrigation (Jacangelo, 1997).
Its high natural organic matter content makes it an excellent fertilizer.

Cleaning solutions need to be neutralized before disposal. Depending on the solution used,
they could be discharged to the sewer or disposed of with the backwash. Typical cleaning
solutions are sodium hypochlorite, sodium hydroxide, hydrogen peroxide, or detergents.

3.7 UF Case Studies

Examining case studies of an unfamiliar  process is a good way to illustrate how the process is
used and what kind of problems may come up when testing the process. The following are
studies reported in the AWWA Membrane Technology Conference Proceedings from 1995
and 1997.

3.7.1 Removing TOC and Color

Scanlan and associates compared MF and UF with conventional sedimentation and dissolved
air floatation (DAF)  for treating mountain runoff with low turbidity, moderate alkalinity, but
high color and TOC to produce drinking water for the city of Cheyenne, Wyoming. Their
objective was to remove particles, disinfection bi-product precursors (DBPs),  color, and
soluble manganese with minimal chemical addition. Table 3.4 shows the various treatment
combinations.

A Memcor, 0.2 - 0.5 micron, MF  system with automated backwash using air and water was
used. Between tests, the membranes were cleaned with citric acid and caustic. The Koch,

3.14



Table 3.4.-Treatment  alternatives for Cheyenne, Wyoming

1 2 3 4

Alum or Ferric Alum or Ferric

Flocculation Flocculation

Tube settler Solids floatation

Dual media filter Dual media filter

Strainer Alum, Ferric or PAC

200pm bag filter Strainer

U F M F

0.05 pm, UF system was backwashed at 30 minute intervals with a water/hypochlorous
acid/caustic solution and cleaned between tests with a proprietary caustic solution. Because
of the system configurations, the two systems were operated on different principles. Constant
permeate flow was maintained on the MF system, while constant pressure was maintained
on the UF system. It would be best if both systems could be operated in the same manner,
because when the pressure is increased to maintain a given permeation rate, fouling becomes
more difficult to remove with ordinary backwash cycles. One must work with what one has
though; since they could not compare TMP changes or energy usage differences
meaningfully, they compared run length and volume and quality of water produced.

During the test, the water was analyzed for alkalinity, turbidity, color, chlorine, manganese,
TOC, total trihalomethane (TTHM), and particle counts in the range of 2 to 15 pm, the
approximate size of Cryptosporidium and Giardia. Their findings are listed below.

l All the treatments reduced turbidity to 0.15 NTU or less.

l All treatments did a satisfactory job of reducing color, though increasing ferric
sulfate doses resulted in increased color removal.

l MF and UF had 2.6 and 3.6 log removal of particles, respectively, compared to 1.5 to
2.2 log removal with sedimentation and DAF.

l UF and MF removed significant amounts of manganese without chemical addition.
Sedimentation and DAF removed manganese to the same extent when alum was
used as coagulant.

l UF and MF were not able to remove TOC to the target 45 percent level. Even with
50 mg/L  coagulant or PAC, MF TOC removal increased to only 36 percent. DAF
and sedimentation were able to remove 44 percent TOC with the same coagulant
dose and 49 percent with 70 mg/L.

l MF had longer run times than UF. The UF system was unable to maintain the design
permeation rate, but did perform consistently at l/4 the design rate.

In this case, the UF membrane was unable to perform as desired. but if they had tested a UF
with a much smaller MMCO (0.05 pm- 100,000 Daltons). or used PAC pretreatment with the

3.15



UF,  they could have come to completely different conclusions. Here. the objective of
attaining high water quality with minimal chemical addition will not be met because the
apparent winners of the test are the conventional sedimentation or DAF processes with 50 to
70 mg/L alum or ferric sulfate.

3.7.2 Enhancing UF Organic Removal With PAC

In another example, a group at the University of Illinois piloted a UF system in conjunction
with a floe blanket reactor (FBR) and PAC to remove organic contaminants (Schirnmoller,
1995). Organic molecules are adsorbed onto PAC at a rate dependent on the concentration of
organic compounds and the retention time. As organic concentration increases in the UF
concentrate stream, the PAC can be more fully utilized. The extended retention time in the
FBR also helps improve PAC utilization. Figure 3.5 illustrates the configuration of such a
system. The PAC is injected just ahead of the UF system. PAC that remains in the reject
stream is recycled back to the UF. When the membranes are backwashed, the PAC that has
built up on the surface is recycled to the FBR. Solids are removed from the FBR as needed.
It turns out that the PAC in the UF feed stream actually slows the rate of flux decline. This
could be due to the scouring effect of the PAC particles, and/or the PAC could improve the
permeability of the filter cake layer by making it less compressible.

Groundwater from Urbana, Illinois, was used as feed water for this study. It had 2.5 mg/L
TOC and turbidity from 0.1 - 1 .O NTU. The FBR effluent was treated with hollow fiber UF
membrane with 100,000 Dalton MMCO. The concentrate was recycled to the UF feed tank.
After reaching steady state performance, the FBR removed about 1 mg/L,  and the UF system
removed another 0.75 mg/L for a final  reduction from 2.5 to 0.75 mg/L,  an overall 70 percent
reduction in TOC.

3.7.3 Testing UF as Pretreatment for RO

Wong and associates (1997) describe a pilot test to recover waste water from a petrochemical
plant. This plant has three waste streams: the cooling tower blowdown  (CTB) and the
organic and inorganic waste water treatment system effluent (OWWTS and IWWTS
respectively). Since the IWWTS has very high TDS, the OWWTS and CTB were selected
for recovery and reuse. An elaborate pretreatment system was designed using potassium
permanganate oxidation and greensand filtration to precipitate and remove manganese, iron,
and cobalt, followed by a GAC and cartridge filter to remove organics  and particulates.  UV
irradiation was used before the membrane systems for disinfection. They conservatively
tested and optimized each process in turn all the way up the line. The GAC filter was taken
out of line to see if it was really necessary. but that caused an increase in the UF TMP so the
GAC was returned to the process stream.

The UF system used was designed for a waste water treatment plant. but not such a treatment
plant as this! The feed to the UF system was of such high quality that they where able to
replace the permeate flow restricting valve with a partially open globe va1L.e  thereby

3.16



Alum,
Clay, & Polymer

Rapid
M i x

Product

Solids

lCon6entrate  -

c

L

- (IT====Mix Tank

Flocculator

Figure 3.5.~-Schematic  for a Floe  Blanket Reactor-UF system for removal of organic contaminants.



increasing productivity by 45 percent. This in turn improved the RO system performance by
17.5 percent through providing an optimum feed flow rate. The system operated consistently
for the entire 2000 hour test. The only adverse effect on the UF system was the formation of
a black layer of material on the membrane surface that could not be removed with the usual
NaOCl  cleaning. It was removed successfully with HCl  and NaHSO,, though.

This system was conservatively designed with the idea that components could always be
excluded from the final design if they proved unnecessary, which is always better than
finding the design won’t work because proper pretreatment is not in place. UF systems do
not need to have such stringent pretreatment systems, but there are trade offs. The UF system
would probably have operated satisfactorily at a reduced permeation rate without the GAC,
but then more membrane area would be needed to meet the RO system feed flow
requirements. In this case, it was more economical to keep the GAC in the design and
operate at a higher UF permeation rate.

3.8 Conclusions and Research Needs

From the case studies referenced here, it seems that applications of UF for waste water
recovery, microbial removal insurance, and pretreatment for RO and NF are growing in
numbers and interest. Still, there are shortfalls in three major areas:

l Membrane Characterization - Standard methods need to be established for evaluating
UF membrane retention characteristics. Preferably, a method similar to that
described above will be adopted where a range of sizes of differently shaped
molecules would be tested and the whole retention versus molecular mass curve for
each shape would be used to describe the membrane.

l Membrane Specifications - UF membrane specifications are diverse and confusing.
Standard methods for evaluating and reporting permeation rates need to be
developed. The standard method should include specifications for operating
pressure, flow rate, temperature, and water composition.

l Integrity Monitoring - There does not seem to be a reliable on-line method for
integrity monitoring. If a method cannot be found, then correlations should be
developed between microbial activity and a parameter that can be measured reliably
on-line.

3 .18



Chapter 4
NANOFILTRATION  AND REVERSE OSMOSIS

4.1 Process Fundamentals

Nanofiltration  (NF)  and reverse osmosis (RO) are unlike the previous filtration processes
discussed. MF and UF use pressure merely to provide convective flow of liquid through the
membrane. NF and RO require hydraulic pressure as well to overcome the osmotic pressure
of the feed solution. Osmosis is a natural process whereby water is transported through a
semi-permeable membrane from a solution of low concentration, to one of high concen-
tration. Plants use this phenomena to draw in water from soil. Reverse osmosis occurs when
pressure in excess of the osmotic pressure is exerted on the high concentration side of the
membrane inducing pure water to diffuse through the membrane to the low concentration
side, as depicted in figure 4.1.

The osmotic pressure of a solution, 7c,  is the pressure that is exactly enough to prevent
osmosis from occurring. It is approximated by the following equation:

Where:

II
T
I
Y

2,

number of moles of ions per mole of solute,
the universal gas constant, 8.314 m’ Pa%-’ mole-‘,
“K,
ionic strength of the solution,
activity coefficient of the solution.

concentration of the z* species,
charge of the zti species.

log y = A

A
B
7

= 0.5091 for water at 298.15”K,
= 0.2 for monovalent species,

&+, Z- are the charges on the anion and cation.

TC  = yInRT Eq. 4.1

Eq. 4.2

Eq. 4.3

4.1



4 .2



A rough approximation is:

n (7b/in2) = 0.0 1 * TDS mg/L Eq. 4.4

Non-ionized solutes, such as sugar or other organic molecules, have only one mole of
particles per mole of molecules and therefore have a fraction of the influence on osmotic
pressure that solutes which dissociate in solution, such as NaCl, have. A solution with one
gram of NaCl  per liter would have an activity coefficient of 0.877, ionic strength of 0.017,
2 moles of ions per mole of solute, and an osmotic pressure of about 74 kPa  (10.8 lb/in’).

The key descriptive parameters for RO and NF membrane are their water and salt transport
coefficients. The transport coefficients determine the amount of water or salt that passes
through, or permeates, a unit area of membrane over a given range of salinity, pressure,
temperature, and pH. Water transport is often called the “flux” and the salt transport is
usually discussed in terms of the salt rejection rather than the salt passage. But flux and
rejection are dependent on the operating conditions, while the transport coefficients are
supposed to be intrinsic qualities of the membrane. Actually, the transport coefficients are
also dependent on the operating conditions, but over the normal range of operation, the